
Product Name

Planer

Product Code

MPPL710/2R

Art ic lsc Code

111-0409

D a t e

V e r s i o n

2 1 - 0 0 5 3

2021-08-13



MPPL710-2R SPARE PART LIST
PART NO ARTICLE  CODE DESCRIPTION SPECIFICATION WEARING PART QTY REQUIRED UNIT

1 111-0409-001 LABEL × 1 pcs

2 111-0409-002 TAPPING SCREW ST4X14 ST4X14 × 3 pcs

3 111-0409-003 BELT COVER × 1 pcs

4 111-0409-004 BELT  √ 1 pcs

5 111-0409-005 V-PULLEY × 1 pcs

6 111-0409-006 SCREW ST4X12 ST4X12 × 4 pcs

7 111-0409-007 V-PULLEY × 1 pcs

8 111-0409-008 608 BEARING COVER × 1 pcs

9 111-0409-009 608 BALL BEARING 608 × 1 pcs

10 111-0409-010 6000 BEARING COVER × 1 pcs

11 111-0409-011 6000 BALL BEARING 6000 × 1 pcs

12 111-0409-012 LEFT HOUSING × 1 pcs

13 111-0409-013 SCREW  × 1 pcs

14 111-0409-014 NUT M5 × 1 pcs

15 111-0409-015 BLADE PRESS × 2 pcs

16 111-0409-016 BLADE √ 2 pcs

17 111-0409-017 M5X10 BOLT M5X10 × 4 pcs

18 111-0409-018 BLADE HOLDER × 2 pcs

19 111-0409-019 M5X8 HEGONAL SCREW M5X8 × 6 pcs

20 111-0409-020 SCREW ST4X12 ST4X12 × 4 pcs

21 111-0409-021 BASE × 1 pcs

22 111-0409-022 608 BALL BEARING 608 × 1 pcs

23 111-0409-023 DRUM  BODY × 1 pcs

24 111-0409-024 SUPPORTING SHOE × 2 pcs

25 111-0409-025 FOOT TWISTED SPRING × 1 pcs

26 111-0409-026 FOOT  × 1 pcs

27 111-0409-027 626 BALL BEARING 626 × 1 pcs

28 111-0409-028 ARMATURE × 1 pcs

29 111-0409-029 BAFFLE PLATE × 1 pcs

30 111-0409-030 HANDLE COVER × 1 pcs

31 111-0409-031 CORD × 1 pcs

32 111-0409-032 TAPPING SCREW ST4.2X55 ST4.2X55 × 2 pcs

33 111-0409-033 FIELD COIL × 1 pcs

34 111-0409-034 CORD GUARD × 1 pcs

35 111-0409-035 SWITCH √ 1 pcs

36 111-0409-036 0.22uF CAPACITANCE 0.22uF × 1 pcs

37 111-0409-037 SCREW ST4X14 ST4X14 × 2 pcs

38 111-0409-038 STRAIN RELIEF × 1 pcs

39 111-0409-039 RIGHT HOUSING × 1 pcs

40 111-0409-040 TAPPING SCREW ST4X14 ST4X14 × 11 pcs

41 111-0409-041 CARBON BRUSH 5*8*11 5*8*11 √ 2 pcs

42 111-0409-042 BRUSH FRAME × 2 pcs

43 111-0409-043 PRUNING TUBE × 1 pcs

44 111-0409-044 STICKER × 1 pcs

45 111-0409-045 SCREW ST4X14 ST4X14 × 3 pcs

46 111-0409-046 REASR COVER × 1 pcs

47 111-0409-047 BULLET × 1 pcs

48 111-0409-048 STEEL BALL × 1 pcs

49 111-0409-049 SPRING × 1 pcs

50 111-0409-050 ADJUST SPRING × 1 pcs

51 111-0409-051 FRO9NT BASE × 1 pcs



MPPL710-2R SPARE PART LIST
PART NO ARTICLE  CODE DESCRIPTION SPECIFICATION WEARING PART QTY REQUIRED UNIT

52 111-0409-052 KNOB COVER × 1 pcs

53 111-0409-053 ADJUSTING NUT × 1 pcs

54 111-0409-054 KNOB  × 1 pcs

55 111-0409-055 SCALE × 1 pcs

56 111-0409-056 SPANNER × 1 pcs

57 111-0409-057 GUIDER RULE × 1 pcs


